LO8 L14

cl

F20

e

LO7 VIS

F08

AF3 Q03 F19

33
C3l
C3e

F17 Q03

DI3

T C{({ C—/—1v

,
(!—I
§ g

ACI

K03

XY o
2
\-V- o om o

W)
»
l/

D3

l DLE D23
D

J06 D2 B41 35 DI9

. , C29 ] Ba1
, .~ 31 AD3 * AD4
o, C32 \
[ ¢ N
| pig— ©°
~Bi l\/ Y D18 D14

D2 ,

7

7,

7/

J0S

//7

BIS" @05  aoe

AG2 D14

A
o
~

4 I

G2 Rear Deltiod/Fly Selectorized

Model #: G2S22P-US Year 2006
Drawing #: GM15B-A03C

Serial #: GM15B @

C54

W-
€50 //
L10

4
J




G2 Rear Delt Fly Parts List rev 2.xIs

Ref # JHT Parts No. SAP # Description Q'ty| Unit
ABl |SZGMI15FRM-BG2 024125-ZBG2 Frame, Main, G2S22 Rear Delt Fly 1{SET
ACl1 |SZGM15BFR-BG2 024124-ZBG2 Base Frame (Polarized Titanium), GM15BG2 1|SET
AC2 SP0805035AD 025430-B Cam Set Mounting Plate, G2S22, Polarized Titanium 1(SET
ADl1 [SZGM15UAF-L-BG2  [013521-ZLBG2 |Lower Left Arm Frame (Polarized Titanium), GM15BG2 1|SET
AD2 [SZGM15UAF-R-BG2  [013521-ZRBG2 |Lower Right Arm Frame (Polarized Titanium), GM15BG2 1|SET
AD3 [SZGMI15LAF-L-BG2 013515-ZLBG2 |Lower Left Arm Frame (Polarized Titanium), GM15BG2 1|SET
AD4  |SZGMI15LAF-R-BG2 013515-ZRBG2  |Lower-Right Arm Frame (Polarized Titanium), GM15BG2 1|SET
AF1 SZGM15CAM-L-BG2 |013514-ZLBG2 [Left Cam Frame (Polarized Titanium), GM15BG2 1|SET
AF2 SZGM15CAM-R-BG2 |013514-ZRBG2 [Right Cam Frame (Polarized Titanium), GM15BG2 1|SET
AF3  |SN0801001H 014780-H Pulley Set Semi-Assy GM01-AF4H 3|SET
AG2  [SP0809040AD 025476-B Connecting Tube, G2522 1{SET
AJl SZGM15STT 013519-Z Vertical Seat Post, GM15 1{SET
AKl [SZGMI15TPL-G2 013520-ZG2 GM15G2 Top Weight Plate 1{SET
ALl |SP0807001A 015771-A Weight Storage Horn Set 1|SET
AL2 SP0807002A 015772-A Incremental Adjustment Rod, Chromed 1(SET
B15 MZE0301014 004975-00 Brass Insert Nut, ALS7-8125-3.8 (0.5 - 3.8) 9|PCS
B17 MB0601010A 000791-A Bottle Holder, ABS GMO01 1{PCS
B18 MZE0104192 004535-AC Screw, Round Hex Socket, M8 x 1.25P x 30L Chromed 3|PCS
B19 MB0304026E 000509-E 89mm Foot Pad, Rubber 2|PCS
B20 MB0308001C 000542-C Weight Plate Support Foot Pad [Rubber] 1|PCS
B21 MZE0111022AB 004703-AF Screw, Hex Socket, M8 x 1.25P x 20L (Chromed) 2|PCS
B24 MZE0301020A 020410-A Rivet, NLS7-580-5.7 4|SET
B27 MZE0502001A 005024-A Flat Washer, 5.2 x 16 x 1.0T 4|PCS
B28 MZE0504018A 005181-A Washer, 5.3 x 10 x 0.6T(Bed) 4|PCS
B33 MZE0504017A 005180-A Outside Sawtooth Washer (SUS304), 4.3 x 8 x 0.5mm(Electroplate) 6|PCS
B34 MZE0106049AB 004601-AC Hex Bolt, M5x0.8Px15L 4|PCS
B38 MJ4803023K 009288-K Axle;Pin; GM01;GMO01-B38K PCS
B39 MZE1120001C 005485-E Spring, GM15 PCS
B40 MB0258001H 000454-H Cover;Snug;S45C;Cr Plate;GM01 PCS
B41 SZGM02DTP-G2 013422-2G2 Adjust Pin Assembly for ROM & Foot Rest 1{SET
B42 MJ2828001F 008589-F Upper Cover Fixing Horn Plate, SPC (Black Zinc Plated) 2|PCS
B43 MZE0102010 004356-AD Oval Phillips Screw M4 x 0.7P x 12L 10[PCS
B44 MJ1925001E 008450-G Upper Cover Outer L-Shaped Bracket, SP 1.5mm 4|PCS
C19 SP0837005AD 025524-B Cam Set Mounting Plate, G2S22, Polarized Titanium 1|PCS
C20 MZE0111022AB 004703-AF Screw, Hex Socket, M8 x 1.25P x 20L (Chromed) 2[PCS
C21 MB0304031C 000514-C Elliptical Leveler, Rubber 1|PCS
C22 MBO0614051AA 019007-AA BUSHING, SEAT POST TUBE,G2S22 1{PCS
C26 MZE0204028 004943-00 Nut, Nylon, M10x1.5P(Chromed) 2|PCS
C29 MZE0112144 004786-00 Screw, Oval Hex Socket, M10 x 1.5P x 25L, Chromed 7|PCS
C30 ME0502079 005077-00 Flat Washer, 6.2 x 12 x 1.0T 24{PCS
C30 MJ2901037A 022238-A Fixing Plate GMO7 1{PCS
C31 MZE0501027 005017-00 Washer, Spring, SW10 (10.2 x 18.4 x 2.5T) Chromed 24|PCS
C32 MJ2802013B 008523-B Washer, Arc, M10 x 28 x 10.5 SS41 6|PCS
C33 MZE0104243A 004555-AB Screw, Round, Hex-Socket, M10 x 1.5P x 25L, Chromed 28|PCS
C49 MBO0678808AA 001423-AA Seat Tube Bushing Cover, ABS Black 1[PCS
C50 MZE0104257B 020126-D Seat Settle Bolt, M8 x 16L, Chromed 1{PCS
C51 MJ1393054C 008234-C Bushing Fixed Plate GM02-C65C 2[PCS
C52 MZE0104259A 020127-A Round Hex Socket Screw, M8 x 1.25P x 12L 2|PCS
C53 MZE0502020AB 005040-AB Washer, Flat, 8.5 x 19.0 x 1.5T 3|PCS
C54 MZE0501024 005015-00 Washer, Spring, SW8.2x13.5x2.0T 1{PCS
D13 MD0501007 004077-00 SKF Ball Bearing Set (600427) 4|PCS
D14 MJ4827002D 009372-E 31 Grip End Cover, Aluminum 6061 4{PCS
D17 MJ3321003B 008968-B Inside Axle Sleeve 4|PCS
D18 MZEO0114060A 004855-AC Settle Bolt, M6 x 1.0P x 4L 16|PCS
D19 MB0401077C 000589-C Foam, 31.8 x 5.0T x 105L 2|PCS
D20 MB0401078C 000590-C Foam, 31.8x5.0x110L 2|PCS
D22 MJ4803053H 009301-H Pedal Arm Rotating Axle Center 4|PCS




G2 Rear Delt Fly Parts List rev 2.xIs

Ref # JHT Parts No. SAP # Description Q'ty| Unit
D23 MJ4803095C 009314-C Rotating Axle Center 2|PCS
D24 SR0813002AA 025755-AA Washer Swivel Axle 2|PCS
D25 MZE0104241AB 004553-AB Screw Round-Hex-Socket, M12 x 1.75P x 30L 4|PCS
D26 MZE0502174 005132-00 Washer, Flat, 13 x 26 x 2.5T Chromed 2|PCS
D27 MZE0501028 005018-00 Washer, Spring SW12 12.2x21.5x3T Chromed 4|PCS
D31 MB06D4003B 001528-B Pedal Arm Stopper Bolt, Rubber 2|PCS
D32 SR0813003AA 025756-AA Rotating Axle Washer 2|PCS
D33 MZE0111022AB 004703-AF Screw, Hex Socket, M8 x 1.25P x 20L (Chromed) 2|PCS
D35 MJ4822005B 009355-B 31 Foam Stopper Ring, Aluminum 6061 4|PCS
F08 MDO0615037A 035711-A Flat Belt, Mectrol 15/16" Kevlar 8.7|PCS
F09 MB06D3002B 001522-B Rubber Stopper 2|PCS
F11 MJ2806015C 008550-C Cam Cover 2|PCS
F13 MJ1924023D 008448-D Belt Fixing Plate, SPC (Electroplate) 4|PCS
F14 MZE0104199 004538-00 Rd Hex Socket Screw, M8 x 1.25P x 20L, Chromed 4{PCS
F15 MD0501007 004077-00 SKF Ball Bearing Set (600422) 4|PCS
F17 MEO0104152AE 004519-AE Screw;Round Hex Socket;M10x1.5Px80L, Chromed 3|PCS
F18 MZE0104191AB 004534-AC Round Hex Socket Screw, M5 x 0.8P x 35L, Chromed 8|PCS
F19 MZE0204028 004943-00 Nut, Nylon, M10x1.5P(Chromed) 3|PCS
F20 MZE0502091 005084-00 Washer,Flat, 5.3 x 10 x 1.0T,Zinc 12|PCS
F21 MZE0501026 005016-00 Washer, Spring, SW5 [5.1 x 9.3 x 1.3T] 12|PCS
F22 MBO06D3003E 001523-E Cam Stopper Rubber, GM03-D27D 4|PCS
J05 MB1005004BA 001766-DA Head Pad, Black 1{PCS
J06 MB1002036BA 001753-BA Back Pad - Black G2GM15 1{PCS
K03 ML0251004F 009641-F 20 Aperture Weight Plate Adjustable Mast, SS41 1|PCS
K06 SR0815003AA 015943-AA Weight Plate Set, 15 Lbs 19|SET
K07 MBO06C9001A 001513-A Shock Absorb Rubber Plate 2|PCS
K09 MJ3911002G 009229-G Guide Rail, 19 x 1280L 2|PCS
K10 SN1104003B 014794-B Adjustable Pin Weight Stack w/Yellow Knob 1|PCS
K11 MB06C7002B 001510-B Guide Rail Fixing Rubber Plate 2|PCS
K13 MZE0903010 005377-00 Clamp E-Shaped Ring 4|PCS
K14 MD0504014 004116-00 Dry Bearing (Bushing), GSM-2023-25 PCS
K15 MZE0902018 005367-00 C Clip External, S-30 2|PCS
K16 MJ4825001 009365-00 Spring Pin, 10 x 70L 1|PCS
K17 MZE0112024AE 004720-AE Screw, Oval Hex Socket, M8 x 1.25P x 20L, Chromed 1{PCS
K18 MZE0502020AB 005040-AB Washer, Flat, 8.5 x 19.0 x 1.5T 1|PCS
K24 MBO06C6002E 001508-E Long Guide Rubber Plate, POM [GM01,14] 2[PCS
K25 MF0811001A 005847-A Elastic Rope, GM Series 1|PCS
LO7 SP0830002AA 015806-AA Increment Weight Plate (5 Lbs), Black Wrinkle Paint 2|SET
L08 MBO06D3001E 001521-E Incremental Rubber 2|PCS
L09 MZE0112024AE 004720-AE Screw, Oval Hex Socket, M8 x 1.25P x 20L, Chromed 2|PCS
L10 MZE0502172 005130-00 Washer, Flat, 8.4 x 15.5 x 1.6T (Chromed) 2|PCS
L11 MZE0501024 005015-00 Washer, Spring, SW8.2x13.5x2.0T 2|PCS
L12 MJ2802001C 008522-C Rotating Washer, SS41 (Zinc Plating) 4|PCS
L14 MZE0112001AC 004708-AD Oval Hex Socket Screw, M8x0.8Px16L 4|PCS

not shown |MBO6E1001A 001542-A Painting Bottle 1|PCS
not shown [MF0825001A 005853-A Lubricant, GM 1(L

not shown [MH0204216A 021778-A Assembly Manual, MX-S22 1|PCS
not shown |SM3810046A 024608-A Hardware Kit [G2S22] 1|SET
not shown |SZGMO1FTN-1 013414-71 Belt Fixer Set-1 1|SET

Q01 MB0250002EB 000431-EB Weight Stack Shield 2006 Logo Acyrlic 1|PCS
Q02 SZGMO1UCV-G2-2 013420-Z2G2-2 Upper Cover 2006 Model 2|SET
Q03 MB06C8001C 001512-C Pulley Cover, ABS 6|PCS
Q04 MB0678002A 001401-A 76.2 End Cover, ABS 1|PCS
Q05 MB06C7001D 001509-D Cover Fixing Rubber Plate 4|PCS
Q06 MB06D4001C 001526-D Cover Bolt, M8 x 1.25P x 40L 4|PCS
Q10 MZE1201003A 020699-A Rivet, 1/8"X12.5L PCS




	G2 Rear Delt Fly Exploded Drawing Rev 2
	G2 Rear Delt Fly Parts List rev 2
	G2 Rear Delt Fly Parts List


